Parts list GAMAX AX 430

Created by QUADPROFI.CZ



EO1

ENGINE ASSY

REF. NO. PART NO DESCRIPTION QYT
E01-01 TBES500101C-N ENGINE ASSY(TGB) E0O1~E15

E01-01-01 27200-AX300-000 FR DRIVE OUTPUT 1
E01-02 09103-10103 BOLT M10*210(9T) 1
E01-03 09103-10073 BOLT M10*193(9T) 2
E01-04 08319-31103 NUT M10 3




EO2

INTAKE SYSTEM

=2

= RR— __
I
___F\?%\ 3
ey /
"ft;f— 4 6 |
<« §
\\
T \)
> ﬂ-\\'?'l \ I_HJUF
W

REF. NO. PART NO DESCRIPTION QYT
E02-01 11340-AX300-000 CVT INLET TUBE 1
E02-02 924713 CLAMP 1
E02-03 924097 CONNECTOR, COOLING DUCT REAR
E02-04 R66001 CLAMP 1
E02-05 924719 CLAMP 1
E02-06 924696 CONNECTOR, COOLING DUCT FRONT
E02-07 924717 CLAMP 1
E02-08 11350-AX300-000 CVT OUTLET TUBE 1
E02-09 01550-0620B BOLT M6*20 2




EO3

HEAD ASSY, CYLINDER

REF. NO. PART NO DESCRIPTION QYT
E03-01 924602 HEAD ASSY., CYLINDER 1
E03-02 924676 PIPE ASSY, INTAKE 1
E03-02-1 924076 O-RINGD2x41.5 1
E03-03 S20615 BOLT, FLANGE M6X45 2
E03-04 S20614 BOLT, FLANGE M6X60 2
E03-05 S06501 BOLT,ADJUSTING 4
E03-06 N03501 NUT, HEX. 4
E03-07 S99605 BOLT M6X12 2
E03-08 924031 FIXING PLATE 1
E03-09 924036 TIMING SPROCKET 34T GB-69 1
E03-10 924305 CAM SHAFT SET 1
E03-11 924032 “‘C" RING 1
E03-12 924033 ARM, VALVE ROCKER, EX 1
E03-13 924034 ARM, VALVE ROCKER, IN 1
E03-14 924035 PIN, ROCKER ARM AXLE 2
EO03-15 924016 GASKET, CYLINDER HEAD 1
E03-16 924017 COVER, HEAD CYLINDER 1
EO03-17 924019 BOLT M7X31 2
E03-18 924297 GASKET 1
E03-19 924018 BOLT M7X23.5 1
E03-20 S96806 BOLT, CAM CHAIN TENSIONER 1
E03-21 W99818 GASKET 1
E03-22 S24605 BOLT,FLANGE 2
E03-23 924604 RUBBER TUBE 1
E03-25 924090 SPARK PLUG (NGK CRY7E) 1




EO3

HEAD ASSY, CYLINDER

REF. NO. PART NO DESCRIPTION QYT
E03-26 P40803 PIN, DOWEL 4
E03-27 N10801 NUT, FLANGE 8mm 2
E03-28 S20616 BOLT, FLANGE 2
E03-29 R66602 CLAMP 2
E03-30 S95807 STUD 2
E03-31 925190 THERMOSTAT COVER 1
E03-32 925115 WASHER 1
E03-33 S96605 BOLT, FLANGE 1
E03-34 S24616 BOLT, FLANGE 2
E03-35 924294 THERMOSTAT 1
E03-36 924089 THERMISTOR M6X20 1
E03-37 S77601 BOLT, FLANGE 1




EO4

CYLINDER

14

REF. NO. PART NO DESCRIPTION QYT
E04-01 924011 GASKET, CYLINDER 6X25 1
E04-02 S20023 STUD 2
E04-03 P40301 PIN, DOWEL 4
E04-04 S95607 STUD 4
E04-05 924003 CYLINDER 1
E04-06 GA504NTO1 NUT, FLANGE M6 4
E04-07 S20027 STUD 2
E04-08 924012 GASKET, CYLINDER HEAD M6 1
E04-09 924013 GASKET 1
E04-10 924014 ADJUSTER ASSY., TENSIONER

E04-11 S24603 BOLT, FLANGE M6x16 2
E04-12 924160 OIL PRESSURE SENSOR

E04-13 924038 CAM CHAIN TENSIONER 1
E04-14 924041 CAM CHAIN GUIDE 1
E04-15 924042 TIMING CHAIN 1
E04-16 924666 WATER PIPE, WATER PUMP 1
E04-17 R66701 CLIP 2
E04-18 W99013 WASHER 1
E04-19 W99010 WASHER $10.5%$22X3.5 4
E04-20 924833 CLIP"P" 1
E04-21 925148 CLIP"Y" 1




EO5 TRANSMISSION SYSTEM ASSY.

REF. NO. PART NO DESCRIPTION QYT
E05-01 924218 SHAFT, SEC DRIVEN OUTPUT FRONT 1
E05-02 924205 SHAFT,SEC DRIVEN OUTPUT REAR 1
E05-04 925537 UNIVERSAL JOINT ASSY. 1
E05-05 924214 BRG. SEC DRIVEN GEAR, MDL 1
E05-06 924228 BRG. SEC DRIVEN OUTPUT SFT FR 3
E05-07 924229 OIL SEAL, DRIVEN SFT, FR 2
E05-08 924207 PLATE, OUTPUT 2
E05-09 924206 YOKE, FR DRIVE OUTPUT 1
E05-10 N33804 NUT, HEX HEAD M18X1.5 2
E05-11 W99509 SHIM, SEC. DRIVEN SHAFRJ25Xp34X0.05t 1
E05-12 924217 RING, SEC DRIVEN BRG, MDL 1
E05-13 924204 BEVEL GEAR, SEC DRIVE BEVEL (21T) 1
E05-14 W99305 WASHER 1
E05-15 N33802 NUT 1
EO05-17 024224 BOOT, PROPELLER SHAFT 1
E05-20 W99826 WASHER18Xp30X3t 2
E05-21 924212 ‘C” CLIP 2
E05-22 27200-AX300-000 YOKE,FR DRIVE OUTPUT 1




EO6

L CRANK CASE COVER(Y)

REF. NO. PART NO DESCRIPTION 'Y
E06-01 924184 BEARIN@®20Xp52X15 1
E06-02 924070 BEARIN@®25Xp47X8 1
E06-03 924073 OIL SEAlp25Xp36X6 1
E06-04 924072 SPACER 1
E06-05 924071 O-RIN@2.5Xp43.5 1
E06-06 924075 RETAINER, CRANK CASE COVER

E06-07 924074 O-RIN@2.4Xp14.8 1
E06-08 S35607 SCREW M6X10 3
E06-09 924143 CUP, STARTER 1
E06-10 N10203 NUT 1
E06-11 925146 STARTER ASSY., RECOIL

E06-12 S24604 BOLT,FLANGE M6X12 4
E06-13 924154 OIL PRESSURE VALVE 1
E06-14 W99823 WASHER 1




E07 L CRANK CASE COVER(2)

REF. NO. PART NO DESCRIPTION QYT
E07-01 400157 OIL GAUGE, LEVEL ASSY. 1
E07-02 924376 SPEEDOMETER GEAR ASSY. 1
E07-03 924197 GASKET, SPEEDOMETER GEAR ASSY. ]
E07-04 S95604 BOLT 2
E07-05 924240 OIL SEAlp12X(22X9 1
E07-06 924764 ARM, GEAR POSITION 1
E07-07 S21604 BOLT, FLANGE M6X1.0X20L 1
E07-08 925032 WATER PUMP COMP. 1
E07-09 S24626 BOLT, FLANGE M6X48 2
E07-10 W99620 WASHER, TDG16.2X922.5X2t 1
E07-11 924339 SCREW 1
E07-12 W99821 WASHER 1
E07-13 GA504SC12 BOLT, FLANGE 8X12 1
E07-14 924357 PIPE SET, ENGINE OIL 1
E07-15 S95602 SCREW, SOCKET HEAD M6x16 4
E07-16 S24602 BOLT, FLANGE M6X50 12
E07-17 S20813 BOLT, FLANGE 1
E07-18 S24625 BOLT, FLANGE 2
E07-19 924710 O-RING2.4X¢12.3 2
E07-20 GA504NTO1 NUT, FLANGE M6 2
E07-21 925152 GASKET 2
E07-22 34921-AX300-000 SCREW 1
E07-23 34920-AX301-000 SPEED SENSOR 1
E07-24 GA504WS04 WASHER, SPRING 4
E07-25 N10605 NUT 4




EO8

R CRANK CASE

19 20 4 28 27 28 2

REF. NO. PART NO DESCRIPTION QYT
E08-01 924337 PIPE, BREATHE 1
E08-02 924047 PLATE, OIL GUIDE 1
E08-03 S24604 BOLT,FLANGE M6X12 3
E08-04 GA504PNO2 PIN, DOWEL 6.5x9x10 2
E08-05 924144 PUMP, ENGINE OIL 1
E08-06 GA502SC01 BOLT 6X25 3
E08-07 924147 WASHER, DRIVEN GEAR 2
E08-08 924148 PIN, DOWEL 1
E08-09 924146 GEAR, DRIVEN 1
E08-10 924149 "C" RING 1
E08-11 924150 STRAINER, ENGINE OIL 1
E08-12 S43501 BOLT 2
E08-13 924152 O-RING 1
E08-14 924151 CAP, OIL STRAINER 1
E08-15 S24605 BOLT,FLANGE 4
E08-16 W99303 WASHER, DRAIN PLUG 1
E08-17 924326 DRAIN PLUG BOLT 1
E08-18 S21810 BOLT, FLANGE 4
E08-19 S21811 BOLT, FLANGE 3
E08-20 S24602 BOLT, FLANGE M6X50 7
E08-21 924168 O-RIN@30Xp44X7 1
E08-22 924179 BEARIN®30Xp62X23.8 1
E08-23 024184 BEARIN®20Xp52X15 1
E08-24 924066 BEARINGp35Xp72X17 1
E08-25 0924114 BEARING 20X47X14 1
E08-26 924118 PIN, DOWEL 1




EO9

CRANKCASE

REF. NO. PART NO DESCRIPTION QYT
E08-27 924117 GEAR, DRIVEN 1
E08-28 W99011 GASKET 1
E08-29 S21007 BOLT, MUF BODY SUPPORT RH 1
E09-01 924044 CRANKCASE1 1
E09-02 924054 COVER , CRANKCASE LH 1
E09-03 924049 COVER , CRANKCASE RH 1
E09-04 925147 CLUTCH COVER 1
E09-05 924185 CHUCK, BEARING 2
E09-06 S46603 SCREW 2
E09-07 S24627 BOLT, FLANGEM6X74L 1
E09-08 P40301 PIN, DOWEL 6
E09-09 S24610 BOLT, FLANGE M6X40 28
E09-10 924051 GASKET, CLUTCH COVER 1
E09-11 W99821 WASHER 1
E09-12 GA504SC12 BOLT, FLANGE 8X12 1
E09-13 924166 WASHER 1
E09-14 R01901 ‘C" RING 1
E09-15 925115 WASHER 1
E09-16 924055 GASKET 1
E09-17 924808 GASKET 1




E10

CARBURETOR

REF. NO. PART NO DESCRIPTION QYT
E10-01 925189 CARBURETOR ASSY. 1
E10-01-1 924744 PISTON VALVE 1
E10-01-2 924745 NEEDLE SET. JET(JN) 1
E10-01-3 924746 SPRING 1
E10-01-4 924747 HELDER 1
E10-01-5 924749 TOP COMP 1
E10-01-6 924748 SCREW 2
E10-01-7 924750 FLOAT SET 1
E10-01-8 924751 MAIN JET(MJ) 1
E10-01-9 924761 RING 1
E10-1-10 924762 HOLD, MAIN JET 1
E10-1-11 924906 STARTING JET (GS1 35) 1
E10-1-12 924753 IDLE JET(PJ) 1
E10-1-13 924754 SCREW 1
E10-1-14 924755 HOSE 1
E10-1-15 924756 CABLE ADJUSTER ASSY. 1
E10-1-16 924757 CLIP 1
E10-1-17 924758 THROTTLE VALVE COVER 1
E10-1-18 924763 VALVE SEAT ASSY. 1
E10-1-19 925225 COVER, FLOAT CHAMBER 1
E10-1-19-1 924759 SCREW 3
E10-1-19-2 924760 SCREW 1
E10-1-19-3 924831 O-RING 1
E10-1-19-4 924832 SCREW 1
E10-1-20 924902 HEATER 30W 1
E10-1-21 924903 TERMINAL 1




Ell

CRANKSHAFT SET

REF. NO. PART NO DESCRIPTION QYT
E10-1-22 924899 CABLE SUTDE 1
E10-1-23 13663-AX301-000 HOSE 1
E10-2 925284 FENDER, CHOKE 1
E11-01 924059 CRANKSHAFT ASSY. 1
E11-02 924115 GEAR, DRIVEN 1
E11-03 925234 KEY 25x14x4 1
E11-04 924113 FIXED SHAFT 1
E11-05 924004A PISTON SET 1
E11-06 924005 PISTON RING SET 1




E12

MOTOR STARTING, FLYWHEEL MAGNETO, C.D.l.

REF. NO. PART NO DESCRIPTION QYT
E12-01 924816 CLUTCH ASSY.(STARTING) 1
E12-02 924283 C.D.I 1
E12-02-1 924452 BUSH, RUBBER 1
E12-03 924413 IGNITION HIGH TENSION LINE ASSY. 1
E12-03-1 GE5139906 COIL SET, IGNITION 1
E12-03-2 924285 SPARK PLUG ATTACHMENT 1
E12-04 S70607 SCREW, SOCKET HEAD M6X20 2
E12-05 440564 EARTH TERMINAL 1
E12-06 924278 FLYWHEEL MAGNETO ASSY 1
E12-06-1 924279 ROTOR ASSY 1
E12-06-2 924415 STATOR ASSY 1
E12-07 S70811 BOLT 6
E12-08 S24630 BOLT, FLANGE M6X35 3
E12-09 924937 CLAMP 1
E12-10 S13502 SCREW,CROSS RECESSED,PAN HEAD M5X10

E12-11 924270C START MOTOR ASSY. 1
E12-12 S24607 BOLT, FLANGE M6X32 2
E12-13 0924414 GEAR SENSOR ASSY. 1
E12-13-1 924246 CONTACT, SWITCH, GEAR SELECT 2
E12-13-2 924247 SPRING , SWITCH, GEAR SELECT 4
E12-14 S79501 SCREW, SOCKET HEAD M5x16 2
E12-15 924280 KEY 1
E12-16 N10803 NUT, FLANGE 1
E12-17 924282 NO.2 CLAMP 1




E13

L CRANK CASE (1)

REF. NO. PART NO DESCRIPTION QYT
E13-01 925094 CHAIN WHEEL WATER PNMP. 1
E13-02 W99412 GASKET 14X32X1 1
E13-03 W99430 WASHER 12.3x22x1t 1
E13-04 924393 RETAINER, WATER PUMP 1
E13-05 S70602 SCREW, HEX. SCCKET M6X1.0X25L 2
E13-06 W99616 GASKET 1
E13-07 924231 STOPPER, GEAR SHAFT CAM 1
E13-08 924233 SET SCREW ,GEAR CAM STOP DOG

E13-09 924232 SPRING 1
E13-10 W99617 WASHER, SPRING ABATEMENT 1
E13-11 N10601 NUT, FLANGE 6mm 1
E13-12 924374 STUD, OIL FILTER 1
E13-13 924153 ENGINE OIL FILTER 1
E13-14 924048 PLATE, OIL GUIDE 1
E13-15 S24604 BOLT,FLANGE M6X12 1
E13-16 924112 PIN (NO.2 STARTING IDLER) 1
E13-17 924110 GEAR 1
E13-18 924111 PIN (NO.1 STARTING IDLER) 1
E13-19 924835 GEAR, STARTING IDLER 1
E13-20 924630 SHIFT CAMSHAFT COMP 1
E13-21 W99218 WASHER 2
E13-22 R0O0703 "C" RING 2
E13-23 924236 SECONDARY DIAL POLE 1
E13-24 W99303 WASHER, DRAIN PLUG 1
E13-25 S24401 SCREW M14X12 1
E13-26 S24627 BOLT, FLANGEMG6X74L 3
E13-27 S21812 BOLT, FLANGE M8X97.5L 1
E13-28 S24602 BOLT, FLANGE M6X50 3




E13

L CRANK CASE (1)

REF. NO.

PART NO

DESCRIPTION

QYT

E13-29

924739

BUSHING




E14 L CRANK CASE (2)

12
09 ? 44 j’rf 1|1 a1t
@ | ? 7 5 ) @ | 43 |39
Gq |14 - g T |
‘ 0 > | 3 G
| 2A
6T . S e 37
27 AR
) s VRN DY
\\] 05 . “\\q}‘}!
30 24 ST B s
a2 42
Yo 28 |
- | -
32 Ng
33340 g 29 31
B 736 TR, |
© L
REF. NO. PART NO DESCRIPTION Y
E14-01 924114 BEARING 20X47X141 1
E14-02 924067 BEARING35Xp72X17 1
E14-03 924068 OIL SEAlkp34Xp52X6 1
E14-04 924069 RETAINER, CRANK CASE LH
E14-05 S46601 SCREW 5
E14-06 P30303 PIN, DOWEL 1
E14-07 924360 CHAIN WHEEL, WATER PUMP_(22T)
E14-08 924351 CHAIN, WATER PUMP 1
E14-09 924718 WASHER 1
E14-10 924366 WASHER 1
E14-11 924235 FORK POLE 1
E14-12 924237 FORK 1
E14-13 924364 THRUST BEARING 1
E14-14 924701 CAM ASSY, GEAR SHAFT
E14-14-1 R00206 “C" CLIP 5
E14-15 R00206 “C" CLIP
E14-16 W99517 SHIM, REVERSE SHAFT
E14-17 924186 SHAFT, REVERSE GEAR 1
E14-18 924636 FORK, REVERSE_GEAR
E14-19 R00501 “C" CLIP 1
E14-20 W99709 WASHERL7X30X 1t 3
E14-21 924643 BEARING17x924x15




E14 L CRANK CASE (2)
1|2
& ~ 0
T TR N
Gag 174 @ Bggr® “of
G | 4 3
13

_ 37 38

2 | 86 14 14-1

A @ B |

'S e |10

Y id 17 X |
ttf’;‘\... ‘ A
30

REF. NO. PART NO DESCRIPTION QYT
E14-22 924187 IDLER GEAR(28T) 1
E14-23 924182 BEARIN®25x52x15 1
El14-24 924185 CHUCK, BEARING 2
E14-25 924699 SPRING, FORK 1
E14-26 925165A GEAR COMP, TRANSMISSION(31T) 1
E14-27 924175 GEAR(19T) 1
E14-28 924180 BEARIN@®20x47x14 1
E14-29 925558 SHAFT, TRANSMISSION(26T) 1
E14-30 924169 OUTPUT COUNTERSHAFT ASSY.
E14-31 W99012 WASHER 1
E14-32 924066 BEARINGp35Xp72X17 1
E14-33 W99413 SHIM 24X48X1T 2
E14-34 924203 GEAR, SEC DRIVE BEVEL(17T) 1
E14-35 W99304 SHIM 1
E14-36 N33803 NUT, HEX HEAD 1
E14-37 P40301 PIN, DOWEL 2
E14-38 924645 PIN, DOWEL 1
E14-39 924149 "C" RING 1
E14-40 924700 FORK SPRING 1
E14-41 W99015 WASHER 2
E14-42 S46603 SCREW 2
E14-43 925124 WASHER 1
El14-44 W99434 WASHER 0.2t 1




E15 CV.T.

REF. NO. PART NO DESCRIPTION QYT
E15-01 924501 FACE, FIXED DRIVE 1
E15-02 924505 SHEAVE, MOVABLE DRIVE ASSY. 1
E15-02-1 924512 PLATE, MOVABLE DRIVE FACE 1
E15-02-2 924518 SPACER, MOVABLE DRIVE SHEAVE 1
E15-02-3 492074 ROLLER, MOVABLE DRIVE SHEAVE (13.5g) 8
E15-02-4 490687 SLIDING PAD 4
E15-03 924161 V/S BELT 1
E15-04 924521 SPACER 1
E15-05 924162 OIL SEAL 1
E15-06 924163 BEARING, RIGHT 1
E15-07 924525 CLUTCH HOUSING ASSY. 1
E15-08 N33805 NUT 1
E15-09 924545 UNIDIRECTIONAL CLUTCH 1
E15-10 925089 CLUTCH ASSY. 1
E15-10-1 492184 WASHER 1
E15-11 924560 PULLEY, DRIVEN ASSY. 1
E15-12 924520 O-RING 1
E15-13 924523 NUT 2




E16

>

AIR CLEANER ASSY.

REF. NO. PART NO DESCRIPTION QYT
E16-01 924119A AIR CLEANER 1
E16-01-1 924607 COVER, AIR CLEANER 1
E16-01-2 GA557SC12 SCREW, PAN HEAD M5X10 1
E16-01-3 923278 "S" CLIP 4
E16-01-4 R40101 HOSE CLAMP BATTEN 2
E16-01-5 924733 TWO THROUGH -HOLE 2
E16-01-6 R36401 CLIP 1
E16-01-7 R66802 CLIP 2
E16-01-8 924740 HEAT INSULATION 1
E16-01-9 924120 FILTER 1
E16-01-10 924124 TUBE 1
E16-02 09148-06047 CLIP (A-00203-01) 2
E16-04 R40201 CLIP 2
E16-05 924737 TWO INTAKE DUCTS RH. 1
E16-06 924692 TWO INTAKE DUCTS LH. 1
E16-07 01550-0612B BOLT M6*12 3
E16-08 024684 NUT, SPECIAL 1
E16-09 R40501 CLIP 2




FO1

SPEEDOMETER

F

8 o

%, g0 i S
F ety
9 - 1
" ¥
i L
b g 4

;'/
REF. NO. PART NO DESCRIPTION QYT
F01-01 56311-AX200-R01 HANDLE COVER,FRONT(RED) 1
F01-01 56311-AX200-B01 HANDLE COVER,FRONT(BLUE) 1
F01-01 56311-AX200-W01 HANDLE COVER,FRONT(WHITE) 1
F01-02 34100-AX300-000 METER ASSY. 1
F01-02-01 34906-AX300-000 RUBBER 2
F01-03 56321-AX201-K00 METE COVER 1
F01-04 34905-AX201-000 BRACKET, METER ASSY. 1
F01-07 03541-0510B SCREW5*10 4
F01-08 01550-0612B SCREW M6*12 2
F01-09 08319-3106B NUT M6 2
F01-01-11 03541-0416B SCREWA*16 4




FO2

FRONT FENDER

918 ! : =8

L 8 -..:/“'/ T %

& 28

3
REF. NO. PART NO DESCRIPTION QYT
F02-03 03141-0510B SCREW M5*10 16
F02-06 53111-AX100-R0O1 COVER, GRILL(RED) 1
F02-06 53111-AX100-B01 COVER, GRILL(BLUE) 1
F02-06 53111-AX100-W01 COVER, GRILL(WHITE) 1
F02-07 03541-0516B SCREW M5*16 6
F02-08 02142-0616B SCREW M6*16 13
F02-09 08319-3106B NUT M6 10
F02-10 41116-AX100-K00 COVER, FENDER, FR, R 1
FO02-11 41126-AX100-K00 COVER, FENDER, FR, L 1
F02-12 53221-AX101-R0O1 COVER, FR(RED) 1
F02-12 53221-AX101-B01 COVER, FR(BLUE) 1
F02-12 53221-AX101-wW01 COVER, FR(WHITE) 1
F02-16 53112-AX100-000 FRONT STORAGE BOX NET, R 1
F02-17 53122-AX100-000 FRONT STORAGE BOX NET, L 1
F02-18 09148-06048 CLIP M6 5
F02-19 53224-AX100-K00 FR COVER, UPPER 1
F02-19 53224-AX100-CB1 FR COVER, UPPER(CARBON) |
F02-23 53113-AX100-000 FR GRILL NET 2
F02-24 53114-AX300-7201 FR GRILL (AX430LX) 1
F02-29 46740-AX102-000 BRACKET, COVER, FR. L 1
F02-30 46730-AX102-000 BRACKET, COVER, FR, R 1
F02-31 01550-0612B SCREW M6*12 4




FO3

REAR FENDER

REF. NO. PART NO DESCRIPTION QYT
F03-03 63111-AX102-R01 TAIL COVER(RED) 1
F03-03 63111-AX102-B01 TAIL COVER(BLUE) 1
F03-03 63111-AX102-W01 TAIL COVER(WHITE) 1
F03-04 03141-0510B SCREW M5*10 14
F03-05 03541-05168B SCREW M5*16 6
F03-06 63126-AX100-K00 COVER, FENDER, RR, L 1
F03-07 02142-0616B SCREW M6*16 8
F03-08 63116-AX100-K00 COVER, FENDER, RR, R 1
F03-09 63221-AX102-R01 COVER, RR(RED) 1
F03-09 63221-AX102-B01 COVER, RR(BLUE) 1
F03-09 63221-AX102-W01 COVER, RR(WHITE) 1
F03-09-01 41554-AX300-000 CUSHION, BATTERY 1 1
F03-09-02 41555-AX102-000 CUSHION, BATTERY 2 1
F03-09-03 41556-AX102-000 CUSHION, BATTERY 3 1
F03-10 09148-06048 CLIP M6 6
FO03-11 01550-06168B SCREW M6*16 4
F03-12 63223-AX100-R0O1 COVER, RR, R(RED) 1
F03-12 63223-AX100-BO1 COVER, RR, R(BLUE) 1
F03-12 63223-AX100-W01 COVER, RR, R(WHITE) 1
F03-13 08319-3106B NUT M6 4
F03-14 45124-AX101-000 RUBBER CUSHION, SEAT BODY 2
F03-16 41553-AX100-000 BAND, BATTERY 1
F03-17 09301-06028 "T"SHIMy6.4 4
F03-18 09403-18409 CLAMP 2




FO3

REAR FENDER

REF. NO. PART NO DESCRIPTION QYT
COVER, RR HEAT INSULATION
F03-19 63231-AX300-000 PASTER (L) 1
FO3-2( 01550-0612| SCREW M6*1: 4
F03-21 43980-AX102-00 REAR GRIF 1
FO3-2: 46510-AX103-00 BRACKET, LICENSE PLATE 1
FO3-2¢ 46750-AX102-00 BRACKET, COVER, RF 1
F03-2¢ 01550-0812| SCREW M8*1: 4




FO4

FOOT BOARD

REF. NO. PART NO DESCRIPTION QYT
F04-01 43110-AX102-000 BRACKET, FOOT BOARD, R 1
F04-02 43125-AX100-000 STEP, FOOT BOARD 2
F04-03 43514-AX101-K00 FOOT BOARD, R 1
F04-04 43516-AX101-K00 FOOT BOARD, L 1
F04-05 43120-AX102-000 BRACKET, FOOT BOARD, L 1
F04-06 01550-0616B SCREW M6*16 14
F04-07 43130-AX103-000 BRAKE, FOOT PEDAL 1
F04-08 01550-0820B SCREW M8*20 8
F04-09 63112-AX102-K00 MUD GUARD, R 1
F04-10 63212-AX102-K00 MUD GUARD, L 1
F04-11 48122-AX100-000 PIN 1
F04-12 43182-AX102-000 SPRING 1
F04-13 08322-0107B SPACER7.2*y11*0.8t 1
F04-14 08322-0111B SPACERLO.5%y22*1.6t 1
F04-15 09204-20018 COTTER PIN?2 1
F04-16 02142-0616B SCREW M6*16 10
F04-17 08319-3106B NUT M6 8
F04-19 09148-05018 CLIP M5 6
F04-20 09204-25018 COTTER PIM2.E 1
F04-21 09301-06028 "T"SHIM 6.4 8
F04-22 03141-0516B SCREW M5*10 6
F04-23 63312-AX300-K00 MUD GUARD EXTEND, R 1
F04-24 63412-AX300-K00 MUD GUARD EXTEND, L 1




FO5 HANDLE BAR
14
) 12
 / == 7
4 K
4 . : “:_:_'4
11 8
5
REF. NO. PART NO DESCRIPTION
F05-04 57211-AX300-000 GRIP, HANDLE
F05-05 56110-AX101-000 HANDLEBAR
F05-06 57600-AX300-000 LEVER ASSY., THROTTLE
F05-06-01 37910-AX300-000 2WD/4WD SWITCH 1
F05-07 07130-0630B SCREW M6*30 4
F05-08 56211-AX100-000 HOLDER, HANDLE, R 1
F05-09 56221-AX100-000 HOLDER, HANDLE, L 1
FO05-10 58300-AX301-000 CABLE, THROTTLE 1
F05-11 58410-AX301-000 CABLE, CHOKE 1
F05-12 57400-AX100-000 LEFT SWITCH ASSY. 1
F05-13 56500-AX101-000 REARVIEW MIRROR, R 1
F05-14 56600-AX101-000 REARVIEW MIRROR, L 1




FO6

STEERING LINKAGE

1
) 1
5 P ®
N T
3 A SR 3
5/ € R S 2/, P
P = 12 s .
3 U 13 s
i B ' 21
@& T & 12 o
& 2 @ 11 :
! @ 15
& 14
REF. NO. PART NO DESCRIPTION QYT
F06-01 09141-01105 NUT, HEX SOTTED M10 4
F06-02 09204-25018 COTTER PIM’Z.E 5
F06-03 51620-AX301-000 TIE ROD ASSY., STEERING 2
F06-04 09103-08023 SCREW, M8*60 (9T) 2
F06-05 51617-AX103-000 COLLAR, STEERING 2
F06-06 51615-AX100-000 CLAMP, STEERING 2
F06-07 51616-AX100-000 STAY STEM, STEERING 1
F06-08 51650-AX302-000 SHAFT COMP, STEERING 1
F06-09 37000-AX300-000 IGNITION SWITCH SET 1
F06-09-01 37100-AX300-000 MAIN SWITCH , IGNITION 1
F06-09-02 37110-AX300-000 STEERING HANDLE LOCK 1
F06-09-03 44200-AX300-000 FUEL TANK CAP 1
F06-11 51614-AX100-000 DUST SEAL 2
F06-12 51612-AX100-000 BEARING, POWDER 2
F06-13 51613-AX101-000 SPACER 1
F06-14 08314-30145 NUT, HEX SOTTED M14 1
F06-15 08322-01148 SPACE 28% 14.2*1T 1
F06-16 51611-AX100-000 O-RING 2
F06-18 08321-3110B SPRING SPACER0.4*18*2.8t 2
F06-19 09164-10013 SPACER, COUNTER SINR4*y10.4*2.6T*H3.5 2
F06-20 09120-0601B SCREW, COUNTER SINK M6*12 2
F06-21 09160-1201B SPACERy12.5%y25*1t 2




FO7

FRAME

REF. NO. PART NO DESCRIPTION QYT
FO7-01 41100-AX306-000 FRAME COMP 1
FO07-02 41215-AX301-000 DIFFERENTIAL PROTECTOR PLATE
FO7-03 41211-AX103-000 PROTECTOR, FRAME 1
FO7-04 41211-AX300-000 ENGINE PROTECTOR PLATE
FO7-05 41216-AX300-000 REAR GEARBOX PROCTECTOR PLATE
FO7-06 01550-06168B SCREW M6*16 8
FO7-07 01550-0612B SCREW M6*12 3
FO7-0¢ 41147-AX101-00 STAY 1
FO7-0¢ 41616-AX100-00 CUSHION 7
FO7-1( 41620-AX100-00 STAY 1
FO7-1! 55853-AX100-00 GREASE NOZZLE 1
FO7-1z 41679-AX300-00 PIPE STOPPE 1
FO7-13 01550-0816B SCREW M8*16 14
FO7-14 41221-AX102-000 HOOK, SEAT 1
FO7-15 09407-1541B CLAMP 150L 10
FO7-16 09407-2041B CLAMP 200L 16
FO7-17 09407-2541B CLAMP 250L 4
FO7-18 09407-1542B CLAMP 150L 1
FO7-19 09407-3041B CLAMP 300L 1




F08 GEARSHIFT
- 5
4 6 .',G"
" 3 @@?@ R
@ =
T, )
& ; _________}—_-:: — e
2
b 2 :
o S
REF. NO. PART NO DESCRIPTION QYT
F08-01 25720-AX302-000 TIE ROD ASSY., GEAR SHIFT
F08-02 01550-0825B BOLT M8*25 1
F08-03 25700-AX303-000 GEARSHIFT ASSY. 1
F08-04 01550-0812B SCREW M8*12 4
F08-05 25721-AX100-000 GRIP, GEARSHIFT 1
F08-06 07130-0616B SCREW M6*16 1
F08-07 08319-21085 NUT M8 2




FO09 EXHAUST SYSTEM
3-2 ¥ 3-4 ’
ﬂﬁéﬂ#-_ , e, i
.' B e 34 &
9.4 e ﬁ/“‘ a4
e S & & \:‘4 § 4
”R%@ / is Vi
\!.' H @ T e
- S ~ A 26
% 5 &/ -\ f~J ¥
W=y % ' AV e Y AN 2-§ i
K f_ﬁ%&;,‘:: \.\x_\.. ;f}
E“;? 2-4 \\?‘){d 2-2 17
25— ';?: 2
S5
-3
. 4 26  2-8
REF. NO. PART NO DESCRIPTION QYT
F09-01 14181-AX300-000 GASKET, EXH. PIPE 1
F09-02 1431A-AX301-000 EXHAUST ASSY. 1
F09-02-01 14310-AX301-000 FR EXH PIPE 1
F09-02-02 14782-AX300-000 RR COVER,EXH PIPE(L)
F09-02-03 14784-AX300-000 COVER,EXH PIPE (S) 1
F09-02-04 14330-AX300-000 CLAMP 1
F09-02-04-01 | 09106-06023 SCREW M6*30(9T) 1
F09-02-05 14781-AX300-000 FR COVER, EXH. PIPE
F09-02-06 01550-0612B SCREW M6*12 6
F09-02-07 14183-AX300-000 SPACEFM8*$6.5*L5.5 1
F09-03 1432A-AX301-000 EXHAUST ASSY. 1
F09-03-01 14320-AX301-000 RR EXH PIPE 1
F09-03-02 14783-AX300-000 EXH PIPE COVER 1
F09-03-03 14782-AX300-000 RR COVER,EXH PIPE 2
F09-03-04 01550-0612B SCREW M6*12 9
F09-04 08313-20088 NUT(M8) 2
F09-05 09160-0801B SPACERS8.4%y24*2t 2
F09-06 01550-0835B BOLT M8*35 2




F10

SHOCK ABSORBERS

@&
: }ﬁ, s’
| = |
Z
3 @
4 4
NS ®
— )
&= =
= '*%"—‘4?2 1
e )
(S fe—x1
f\"j @ ; E’i—;:i
%37/ =
& =
3 A
| —
3 @
&
REF. NO. PART NO DESCRIPTION QYT
F10-01 52100-AX300-000 SHOCK ABSORBER ASSY., FR y
F10-02 62100-AX301-000 SHOCK ABSORBER ASSY., RR y
F10-03 09103-10013 SCREW, M10*50 (9T) 8
F10-04 08319-3110B NUT M10

(o]




F11 FUEL TANK
3 R
2
_J.'l
4 A
: = e
Qfﬂ’ 3 mii] L
B
;an 05
]
17
{ s
: 13 |,|[1
11 JJE
12 ~ 14
15
REF. NO. PART NO DESCRIPTION QY
F11-01 44110-AX302-000 FUEL TANK 1
F11-03 02112-1516B SCREW, M5*16 4
F11-04 44116-AX300-000 FUEL GAUGE UNIT 1
F11-05 09180-0601B SPACERG6.2*y8*L5.5 4
F11-09 01560-0620B SCREW, M6*20 4
F11-11 09367-0801B CONNECTOR, 3-WAY 1
F11-12 44196-AX302-00 HOSE 1
F11-13 44195-AX301-000 HOSE 1
F11-14 44310-AX100-000 FUEL FILTER ASSY. 1
F11-15 44193-AX302-000 HOSE 1
F11-16 09404-06200 CLAMP 1
F11-17 44192-AX302-000 HOSE 1




F12

RADIATOR SYSTEM

REF. NO. PART NO DESCRIPTION QYT
F12-01 01550-0616B SCREW M6*16 3
F12-02 17110-AX300-000 RESERVE TANK ASSY. 1
F12-03 17155-AX300-000 HOSE, RESERVE TANK.3 1
F12-04 17140-AX300-000 SCREEN, RADIATOR 1
F12-05 17152-AX300-000 HOSE, BY-PASF.5 1
F12-06 17910-AX301-000 RADIATOR COMP 1
F12-07 01550-0612B SCREW M6*12 4
F12-08 01550-0620B SCREW M6*20 4
F12-09 1793A-AX300-000 RADIATOR FILLER CAP ASSY 1
F12-10 09401-29401 CLAMK®29 2
F12-11 17114-AX300-000 HOSE, FILLER21 1
F12-12 01550-0612B BOLT M6*12 1
F12-13 17120-AX300-000 HOSE, OUTLET, COOLANB2 1
F12-14 17130-AX300-000 HOSE, INLET, COOLANj24 1
F12-15 37760-AX300-000 THERMO, SW 1
F12-16 09148-06048 CLIP M6 8
F12-17 41610-AX302-000 STAY, RADIATOR 1
F12-18 01550-0616B SCREW M6*16 2
F12-19 41616-AX100-000 CUSHION 1




F13

C -~ B
ﬁ“\'@\

FRONT DIFFERNTIAL

REF. NO. PART NO DESCRIPTION QYT
F13-01 2780A-AX301-000 FR DIFFERENTIAL ASSY 1
F13-02 09103-10053 SCREW M10*110(9T) 1
F13-03 924224 BOOT,PROPELLER SHAFT 1
F13-04 45520-AX300-000 FR DRIVE SHAFT LH 1
F13-05 45510-AX300-000 FR DRIVE SHAFT RH 1
F13-07 27120-AX300-000 PLATE 1
F13-08 09103-10113 SCREW, M10*90(9T) 1
F13-09 09103-10033 SCREW, M10*20(9T) 2
F13-10 08319-3110B NUT, LOCK 1




F13-1

FRONT DIFFERNTIAL

X

REF. NO. PART NO DESCRIPTION QYT
F13-1-01 27800-AX300-000 FR DIFFERENTIAL 1
F13-1-01-01 | A-122-4000-B0O GEAR MOTOR ASSEMBLY 1
F13-1-01-02 | A-122-2100-A0 CARRIER ASSEMBLY 1
F13-1-01-03 | A-122-3600-A0 CLUTCH ASSEMBLY 1
F13-1-01-04 | P-123-1100-C5 COVER,FR DIFF 1
F13-1-01-05 | P-122-1200-E5 GEAR CASE,FR DIFF 1
F13-1-01-06 | P-122-5100-C1 PINION GEAR 1
F13-1-01-07 | A-132-3500-A0 SHAFT, CLUTCH 1
F13-1-01-08 | P-122-4400-E6 SLIDE BLOCK 1
F13-1-01-09 | A-123-1A00-DO PLATE, COVER, FR DIFF 1
F13-1-01-10 | P-122-9100-B4 DUSTCOVER, JOINT 1
F13-1-01-11 | S-001-0044-B0O BUSH 1
F13-1-01-12 | P-122-9510-B0 GUIDE PIN 1
F13-1-01-13 | P-122-9540-A0 GUIDE PIN 1
F13-1-01-14 | P-122-4100-BO SHIFT FORK 1
F13-1-01-15 | S-001-0081-00 BRG-NO.6007 1
F13-1-01-16 | S-001-0066-10 BRG-NO.6009 1
F13-1-01-17 | S-001-0077-10 BRG-NO.6206 2
F13-1-01-18 | S-001-00AC-00 BRG-NO.1612 1
F13-1-01-19 | P-188-9H00-CO WASHER 1
F13-1-01-20 | S-002-0066-00 WASHER 3
F13-1-01-21 | S-002-0434-00 WASHER 1
F13-1-01-22 | S-002-00S5-00 SHIM 1
F13-1-01-23 | S-002-0502-B0 SHIM 2
F13-1-01-24 | S-00M-0021-A0 SPRING WASHER 2




F13-1

FRONT DIFFERNTIAL

(=]
LSRG
)

)

A

BERCOE

X
REF. NO. PART NO DESCRIPTION QYT
F13-1-01-25 | S-003-0183-A0 CIRCLIP 1
F13-1-01-26 | S-00H-0031-CO CIRCLIP 1
F13-1-01-27 | S-00H-0091-A0 CIRCLIP 2
F13-1-01-28 | S-005-00S1-A0 O RING 1
F13-1-01-29 | S-006-0131-A0 OIL SEAL 2
F13-1-01-31 |S-006-00V1-B! OIL SEAL 1
F13-1-01-3. |S-008-0011-0 BOLT (M8x12L) 3
F13-1-01-3° |S-008-00H1-Al BOLT (M8x25L) 3
F13-1-01-3° |S-008-0022-0 BOLT (M8x30L) 8
F13-1-01-3. |S-008-0051-0 BOLT (M8x20L) 1
F13-1-01-3' |S-00K-0011-0 NUT 2
F13-1-01-31 |S-008-00C2-0 NUT (OIL FILLER PLUG) 1
F13-1-01-3°  |X-009-0011-0 TUBE, BREATHER ASSEMBL) 1
F13-1-01-38 | S-00E-0011-10 CLIP 1
F13-1-01-39 | X-00D-0021-A0 BREATHER 1
F13-1-02 27110-AX300-000 FR PROPELLER SHAFT 1




F14

FRONT BRAKES

3 4 4
1 : n‘/ﬁ e o -3 & -x..
p? DS I - § -
Ay | o Sy g S
b %, i ST T3 . =
I 2 a1, 15
f2 a3 2
& & -t 5 i’-v- B4 9 e
- b TN A \ A
1-1 :Ij ! \ L _ gy R g % Qi "5 . 1; 14
.-.1 e _‘\‘ :.\, / 14 P % B
e %
REF. NO. PART NO DESCRIPTION QYT
F14-01 59400-AX300-000 BRAKE CALIPER ASSY., FR, L 1
F14-01-01 59401-AX100-000 PAD, BRAKE, FR 2
F14-02 09103-06013 SCREW M6*40 (9T) 2
F14-03 09160-10010 SPACER, BRAKE HO%H0.2*y15*1.5t 12
F14-04 58117-AX100-000 BOLT, BRAKE HOSE M10*20(9T) 6
F14-05 09403-14412 CLAMP 2
F14-06 58105-AX300-000 BRAKE HOSE 1
F14-07 58220-AX101-000 FLOW DIVIDER, FR 1
F14-08 09118-08013 SCREW M8*30(9T) 4
F14-09 58130-AX301-000 BRAKE HOSE ASSY., 3-WAY 1
F14-11 57500-AX300-000 MASTER CYLINDER ASSY., FR 1
F14-11-01 N-B05-2L BRAKE LEAVE 1
F14-11-02 4EA-SR STOP SWITCH 1
F14-12 59300-AX300-000 BRAKE CALIPER ASSY., FR, R
F14-12-01 59401-AX100-000 PAD, BRAKE, FR 1
F14-14 69211-AX100-000 BRAKE DISC 2
F14-15 64512-AX102-000 BOLT, HEXAGON(M10*20) (9T) 8
F14-16 01550-0612B BOLT, M6*12 2




F15 REAR BRAKES

REF. NO. PART NO DESCRIPTION QYT
F15-01 58117-AX100-000 SCREW, BRAKE HOSE M10*20 (9T)

F15-02 09160-10010 SPACERER, BRAKE HOSH).2*y15*1.5t 12
F15-03 57300-AX300-000 MASTER CYLINDER ASSY., RR 1
F15-03-01 4EA-SR STOP SWITCH 1
F15-03-02 N-B05-2L BRAKE LEAVE 1
F15-06 58110-AX300-000 BRAKE HOSE 1
F15-07 09103-06013 SCREW, FLANGED M6*40 (97T)

F15-08 58220-AX101-000 FLOW DIVIDER, RR 1
F15-09 09103-08013 SCREW, FLANGED M8*25 (9T)

F15-10 58125-AX300-000 BRAKE HOSE 1
F15-11 58120-AX300-000 BRAKE HOSE 1
F15-12 09118-08023 SCREW, M8*60(9T) 2
F15-13 59410-AX302-000 BRAKE CLIPER ASSY., RR, R

F15-13-01 59411-AX100-000 PAD, BRAKE, RR 1
F15-14 69211-AX300-000 BRAKE DISC, RR 1
F15-15 09106-08013 SCREW M8*24 (9T) 4
F15-16 58210-AX300-000 MASTER CYLINDER ASSY., PEDAL 1
F15-17 58250-AX300-000 FOOT BRAKE SWITCH 1
F15-18 59511-AX100-000 PARKING LEVER 1
F15-19 58420-AX300-000 CABLE, PARKING 1
F15-20 01550-0612B SCREW M6*12 1




F16

FRONT SUSPENSION

REF. NO. PART NO DESCRIPTION N
F16-01 09204-25018 COTTER PIN$2.5 4
F16-02 08319-3110B NUT M10 6
F16-03 09103-10113 SCREW, M10*90(97) 4
F16-04 55600-AX301-000 A-ARM COMP, LOWER, FR, R

F16-04-01 55620-AX302-000 A-ARM,LOWER,FR,R 1
F16-04-02 55612-AX300-000 COLUMN 2
F16-04-03 55513-AX300-000 BEARING 4
F16-04-04 55852-AX300-000 DUST SEAL, A-ARM 4
F16-05 08314-30125 NUT, HEX SLOTTED M12

F16-06 55800-AX301-000 KNUCKLE ASSY.FR, R 1
F16-06-01 55514-AX300-000 UNIVERSAL JOINT 1
F16-06-02 223F00-LDB5-00 C-RING 1
F16-07 55500-AX303-000 A-ARM COMP, UPPER, FR, R

F16-07-01 55520-AX303-000 A-ARM , UPPER, FR, R 1
F16-07-02 55512-AX300-000 COLUMN 1
F16-07-03 55514-AX300-000 UNITVERSAL JOINT 1
F16-07-04 55513-AX300-000 BEARING 2
F16-07-05 55852-AX300-000 DUST SEAL, A-ARM 2
F16-07-06 223F00-LDB5-00 C-RING 1
F16-08 09103-10073 SCREW, FLANGED M10*193 (9T) 2
F16-09 56700-AX303-000 A-ARM COMP, UPPER, FR, L 1
F16-09-01  |56720-AX303-000 A-ARM , UPPER, FR, L 1
F16-09-02 55512-AX300-000 COLUMN 1
F16-09-03 55514-AX300-000 UNITVERSAL JOINT 1
F16-09-04 55513-AX300-000 BEARING 2




F16

FRONT SUSPENSION

REF. NO. PART NO DESCRIPTION QYT
F16-09-05 55852-AX300-000 DUST SEAL, A-ARM 2
F16-09-06 223F00-LDB5-00 C-RING 1
F16-10 55900-AX301-000 KNUCKLE ASSY.FR, L 1
F16-10-01 55514-AX300-000 UNIVERSAL JOINT 1
F16-10-02 223F00-LDB5-00 C-RING 1
F16-11 56900-AX301-00 A-ARM COMP, LOWER, FR, L 1
F16-11-01 56920-AX302-00 A-ARM , LOWER, FR, L 1
F16-11-02 55512-AX300-000 COLUMN 2
F16-11-03 55513-AX300-000 BEARING 4
F16-11-04 55852-AX300-000 DUST SEAL, A-ARM 4
F16-12 01550-0612B SCREW M6*1: 6
F16-13 55331-AX300-000 FRONT A-ARM PROCTECTOR R

F16-14 55332-AX300-000 FRONT A-ARM PROCTECTOR L

F16-15 08322-0112B SPACER12.5%y25*2.3t 4




F17

REAR SUSPENSION

8-3
-2 5B 1
g ffj 81 s
@@} @ B4 ﬁ@g g 8 ,_',"316/ 5
)t R e 4\
8 BI_‘ES/ g o TN 1-1 @I'ﬁ 2
@ N0k 'E-}
ol 7 % {fE h
B P
: B 7-3 ::;fﬁ s b 14 &.%’f
e v o o
PN T4 | AL -4 ~; G L 1-3 :
O g 12 = B )
b o 7-4 S g ﬁ.%ﬁ;ﬁ‘“ﬁ\ 1-1
o, . % 1-4 e :
Rl s % N, P 8
& ?;—2 Y 73 : 5 -3 ;f;ﬂ _";i'i >
IENF e o9 e ; ‘3‘1@
o i & &7 44 ) Eﬂ’“ 8-3 8
’ Che PRI Vs 3—1 /‘
44 e w r’ ) &4
S < g n ol E—a
i —_— 7 k.»
Y e TE A ﬁ'
ge " 4-3 o 4 81
REF. NO. PART NO DESCRIPTION QYT
F17-01 46200-AX302-000 A-ARM COMP, UPPER, RR 2
F17-01-01 46220-AX302-000 A-ARM UPPER, RR 2
F17-01-02 46212-AX300-000 COLUMN 2
F17-01-03 55513-AX300-000 BEARING 4
F17-01-04 55852-AX300-000 DUST SEAL, A-ARM 4
F17-02 09103-10053 SCREW M10*120(9T) 2
F17-03 09103-10063 SCREW M10*100(9T) 2
F17-04 46300-AX302-000 A-ARM COMP, LOWER, RR, R 1
F17-04-01 46320-AX302-000 A-ARM LOWER, RR, R 1
F17-04-02 55612-AX300-000 COLUMN 2
F17-04-03 55513-AX300-000 BEARING 4
F17-04-04 55852-AX300-000 DUST SEAL, A-ARM 4
F17-05 09103-10113 SCREW, FLANGED M10*90(9T) 4
F17-06 09103-10083 SCREW, FLANGED M10*120(9T) 2
F17-07 46400-AX302-000 A-ARM COMP, LOWER, RR, L 1
F17-07-01 46420-AX302-000 A-ARM LOWER, RR, L 1
F17-07-02 55612-AX300-000 COLUMN 2
F17-07-03 55513-AX300-000 BEARING 4
F17-07-04 55852-AX300-000 DUST SEAL, A-ARM 4
F17-08 57800-AX301-000 KNUCKLE ASSY.RR 2
F17-08-01 353300-VR-01 BEARING 8
F17-08-02 353300-VR-00 COLUMN-B 1
F17-08-03 324800-LLB1-00 DUST SEAL, KNUCKLE 4
F17-08-04 353200-VR-00 COLUMN-A 1
F17-09 08319-3110B NUT M10 10




F18

WHEELSAND TIRES

REF. NO. PART NO DESCRIPTION QYT
F18-01 55215-AX300-000 CAP, WHEEL 4
F18-01 55216-AX300-000 CAP, WHEEL 4
F18-02 08314-40185 NUT, HEX SLOTTED M18 2
F18-03 54741-AX300-000 WASHER,AXLE.WHEEL 2
F18-04 09159-10018 NUT, RIM M10 16
F18-05 55110-AX300-000 TIRE, FR 25*8-12, M917 BIGHROR 2
F18-05 55110-AX100-000 TIRE, FR 25*8-12, M915 2
F18-05 55130-AX100-000 TIRE, FR 25*8-12 (INNOVA 1A840) 2
F18-06 54140-AX300-000 RIM, FR 12*6 2
F18-06 54150-AX300-000 RIM, FR 12*6 (TOPRIMS/M704) 2
F18-07 54110-AX303-000 HUB ASSY., FR 2
F18-09 65110-AX300-000 TIRE, RR 25*10-12, M918 BIGHOR 2
F18-09 65110-AX100-000 TIRE, RR 25*10-12, M916 2
F18-09 65130-AX100-000 TIRE, RR 25*10-12 (INNOVA |AB0) 2
F18-10 55214-AX100-000 VALVES, RIM 4
F18-11 64140-AX300-000 RIM, RR 12*7.5 2
F18-11 64150-AX300-000 RIM, RR 12*8 (TOPRIMS/M704) 2
F18-12 08314-30225 NUT,HEX SLOTTED M22 2
F18-13 09204-30018 COTTER PIM3 4
F18-14 08322-01225 WASHER22 2
F18-15 64110-AX300-000 HUB ASSY., RR 2




F19

AXLE WHEEL ,REAR

10 - T8
& 8
&
r a-3 I-_._I 1 S |
'-_‘. B-2 T =2l {'ﬁ:& o7
e o
B-1
. &7 Ny a2
l%
. EIEH
63

(-
REF. NO. PART NO DESCRIPTION QYT
F19-01 24500-AX301-000 RR GEAR BOX ASSY 1
F19-02 64721-AX300-000 SPRING 1
F19-03 64711-AX300-000 RR DRIVE SHAFT 1
F19-03-01 P-175-9G10-00 OIL SEAL 1 1
F19-03-02 P-175-9G00-00 OIL SEAL 2 1
F19-04 01550-10903 BOLT M10*90(9T) 3
F19-05 42310-AX300-000 STABILIZER JOINT R 1
F19-06 42320-AX300-000 STABILIZER JOINT L 1
F19-07 08319-31103 NUT M10 7
F19-08 42330-AX304-000 STABILIZER BAR ASSY 1
F19-08-01 42301-AX304-000 STABILIZER BAR 1
F19-08-02 41640-AX301-000 BUSHING 2
F19-08-03 41650-AX301-000 BRACKET COVER 2
F19-09 46610-AX300-000 RR DRIVE SHAFT 2
F19-10 01550-08203 SCREW M8*20(9T) 4
F19-11 24610-AX300-000 PLATE 1

2

F19-12

01550-08168B

SCREW M8*16




F19

AXLE WHEEL .REAR

e
i o
=t
s Epgu
L @s0@onnm

k. | \ Le @ (c cf’ (@

L
REF.NO. _|PART NO DESCRIPTION OvT
F19-1-01 P-170-1100-B5 COVER FINAL GEAR 1
F19-1.02 P-173-1200-A5 GEAR CASE, FINAL GEAR 1
F19-1.03 P-1735100-A1 PINION GEAR 1
F19-1-04 P-172-5200-B1 RING GEAR 1
F19-1-05 P-173-9C00-A0 DRIVE SHAFT COUPLING 1
F19-1-06 S-001-0066-10 BRG-NO.6009 2
F19-1-07 S-001-00DF-00 BRG-NO.6207 1
F19-1-08 S-001-00AC-00 BRG-NO.1612 1
F19-1-09 P-188-9H00-CO WASHER 1
F19-1-10 S$-002-0352-00 SHIM 1
F19-1-11 S-002-0434-00 WASHER 1
F19-1-12 S-002-0066-00 WASHER 2
F19-1-13 S-002-0077-10 SHIM 2
F19-1-14 S-002-0088-10 SHIM 1
F19-1-15 S-003-00L3-00 CIRCLIP 1
F19-1-16 S-005-00V1-BO O RING 1
F19-1-17 S-006-0001-B0 OIL SEAL 1
F19-1-18 X-006-0033-10 OIL SEAL 2
F19-1-19 S-007-0051-00 NET T
F19-1-20 S-008-0011-00 BOLT (MBx120) 2
F19-1-21 S$-008-0022-00 BOLT (M8=300) 2
F19-1-22 S$-008-0033-00 BOLT 2
F19-1.23 S-008-0051-CO BOLT 1
F19-1-24 S-008-00C2-00 NUT (OIL FILLER PLUG) T
F19-1.25 X-009-0021-00 TUBE, BREATHER ASSEMBLY 1




F19 AXLE WHEEL ,REAR

F = a o &
REF. NO. PART NO DESCRIPTION QYT
F19-1-26 X-00C-0011-00 RING GEAR STOPPER 1
F19-1-27 S-00D-0021-00 BREATHER 1
F19-1-28 S-00E-0011-10 CLIP 1




F20 SEAT
1
1-2
1-1
1-1
2

REF. NO. PART NO DESCRIPTION QYT
F20-01 45100-AX300-000 SEAT 1
F20-01-01 45123-AX100-000 RUBBER, CUSHION SEAT
F20-01-02 45112-AX100-000 SPRING 1
F20-01-03 45121-AX100-000 SEAT LOCK PLATE 1
F20-01-04 45110-AX100-000 SEAT LOCK 1
F20-02 45132-AX100-000 BAND, TOOL-KIT 1




F21 EMBLEM

O by :
-
. Z4 T
|
o L
o
10 3;;-

REF. NO. PART NO DESCRIPTION
F21-01 68331-AX300-000 STRIPE, R SIDE COVER
F21-02 68332-AX300-000 STRIPE, L SIDE COVER
F21-03 68333-AX300-000 STRIPE, R SIDE COVER
F21-04 68334-AX300-000 STRIPE, L SIDE COVER
F21-05 68325-AX300-000 LOGO STICKER
F21-06 68326-AX100-000 PARKING LEVER STICKER
F21-07 68327-AX300-000 "4X4"STICKER
F21-10 68322-AX100-000 WARNING LABEL
F21-11 68321-AX100-000 WARNING LABEL, TIRE PRESSURE
F21-12 68324-AX100-000 WARNING LABLE
F21-13 09800-AX100 TOOL KIT
F21-14 99100-AX300-000 USER'S MANUAL




F22

FRONT FENDER - 2

REF. NO. PART NO DESCRIPTION QYT
F022-03 03141-0510B SCREW5*10 3
F022-08 02142-0616B SCREW M6*16 13
F022-18 09148-06048 CLIP M6 7
F022-13 41403-AX301-K00 COVER, GEAR SHIFT 1
F022-13 41403-AX300-CB1 COVER, GEAR SHIFT(CARBON )

F022-1¢ 47211-AX101-R0O COVER, SIDE, R(RELC 1
F022-1¢ 47211-AX101-BO COVER, SIDE, R(BLUE 1
F022-1¢ 47211-AX101-WO COVER, SIDE, R(WHITE 1
F022-1t 47221-AX101-R0O COVER, SIDE, L(RED 1
F022-1t 47221-AX101-BO COVER, SIDE, L(BLUE 1
F022-1t 47221-AX101-W0 COVER, SIDE, L(WHITE 1
F022-2( 63224-AX100-KO! CENTER COVEF 1
F022-2( 63224-AX100-CB. CENTER COVER(CARBON 1
F022-21 44204-AX100-K00 CENTER COVER LID 1
F022-21 44204-AX100-CB1 CENTER COVER LID(CARBON) 1
F022-22 09409-08308 PLASTIC RIVET 2
F022-23 44205-AX100-000 SPONGE 2
F022-27 47231-AX300-000 PASTER (L) 1
F022-28 47232-AX300-000 PASTER (M) 1




F23

BUMPER, FRONT

e.‘ali 3@;‘&
-,.-‘.-7“/
o | J 2 l:@a
2N o a3y
? =
o ¥ 5 - ]
(% — A2 =4
: = ey ] |
1 : .'-."'-;J?\ : TL'F_‘:‘E-V?L - |
5 2\ A7 -
- , L l".
\.'E'_\"]... e . | I'\.\
\-_:..- ._ . .
i = c
T
5 3P
REF. NO. PART NO DESCRIPTION QYT
F23-01 46700-AX101-000 BUMPER, FR 1
F23-02 48105-AX100-K00 COVER, FRONT BUMPER 1
F23-03 01550-0825B SCREW M8*25 4
F23-04 03541-0516B SCREW5*16 2
F23-05 01550-0612B SCREW M6*12 4
F23-06 35920-AX300-000 REFLECTIVE STICKER, R (AX430)LX 1
F23-07 35930-AX300-000 REFLECTIVE STICKER, L (AX430).X 1




G01

WIRE HARNESS

..........

AR

Y T
& e —

REF. NO. PART NO DESCRIPTION QYT
G01-01 924283 CDI UNIT ASSY 1
G01-02 924413 IGN. COIL ASSY 1
G01-03 36610-AX301-000 WIRE HARNESS 1
G01-04 36620-AX301-000 BATTERY WIRE 1
G01-05 33610-AX300-00R BATTERY(18AH) 1
G01-06 32500-AX300-000 REG. REC. COMP 1
G01-07 3210A-AX300-000 START MAG. SW SET 1
G01-08 38500-AX101-000 HORN 1
GO01-10 38610-AX300-000 RELAY, TURN SIGNAL LAMP 1
GO01-11 38550-AX102-000 POWER OUTLET CONNECTOR 1
G01-12 01550-0816B BOLT M8*16 1
G01-13 01550-06128 BOLT M6*12 2
GO01-15 31850-AX100-000 RELAY, HEAD LAMP 3
G01-16 01550-06208 BOLT M6*20 2
GO01-17 01550-0630B BOLT M6 * 30 2
GO01-18 09481-10201 FUSE(L0A) 1
G01-19 09481-15201 FUSE(15A) 1
G01-20 09481-30201 FUSE(30A) 1




G02-1

HEAD LAM P(AX430L X)

15

]

REF. NO. PART NO DESCRIPTION QYT
G02-1-01 35210-AX300-000 HEAD LAMP ADJUSTER ASSY., R

G02-1-02 35230-AX300-000 HEAD LAMP ADJUSTER ASSY., L 1
G02-1-03 3510A-AX300-000 HEAD LAMP ASSY 2
G02-1-03-01 ]09471-12551 BLUB 12V55W 2
G02-1-03-02 | 36635-AX300-000 HEAD LAMP WIRE 2
G02-1-04 35200-AX300-000 PROJECTOR 2
G02-1-04-01 09471-1255 BLUB 12V55W 2
G02-1-05 35315-AX300-000 HEADLIGHT BOOT - R 1
G02-1-06 35316-AX300-000 HEADLIGHT BOOT - L 1
G02-1-07 03111-0516I SCREW y5*16 8
G02-1-08 03141-0510I SCREW y5*10 8
G02-1-09 02142-0616I SCREW M6*1¢ 6
G02-1-10 08319-3106I NUT M6 6
G02-1-11 57111-AX200-K00 COVER, HEAD LAMP, R (AX430D)X 1
G02-1-12 57121-AX200-K00 COVER, HEAD LAMP, L (AX430LX 1
G02-1-13 35240-AX300-000 STAY, HEAD LAMP, R(AX430LX) 1
G02-1-14 35250-AX300-000 STAY, HEAD LAMP, L(AX430LX) 1
G02-1-15 01550-0612B SCREW M6*12 8




G02-2 HEAD LAM P(AX430)
a7
. 15 43 ) .
i3 . o
> 15 b o "'
. p b 2
B . 7
i 7
e /
L= L
T & Ie. . e
1 £ .
2
15
LA
147 1L 1§
£ ; lﬁ
REF. NO. PART NO DESCRIPTION QYT
G02-2-01 35210-AX100-000 HEAD LAMP ADJUSTER ASSY., R 1
G02-2-02 35230-AX100-000 HEAD LAMP ADJUSTER ASSY., L 1
G02-2-03 35100-AX102-000 HEAD LAMP ASSY. 2
G02-2-04 09471-12351 BLUB 12V35W/35W 2
G02-2-07 03141-0516B SCREWS5*16 8
G02-2-08 03141-0510! SCREW y5*10 8
G02-2-09 02142-0616! SCREW M6*1¢ 6
G02-2-10 08319-3106! NUT M6 6
G02-2-11 57111-AX100-K00 COVER, HEAD LAMP, R 1
G02-2-12 57121-AX100-K00 COVER, HEAD LAMP, L 1
G02-2-13 35340-AX300-000 STAY, HEAD LAMP, R(AX430) 1
G02-2-14 35350-AX300-000 STAY, HEAD LAMP, L(AX430) 1
G02-2-15 01550-0612B SCREW M6*1: 8




GO03 STOP LAMP

-L'_-Tj

-1 ~ ; e 11

L=

9-1

-3

IE} 4
”J{ff% e ‘\.-: . e ﬁ B
1 . HE PN Y t " .
. H’i\} . \«}: }/ | 7 B -l
% Yo (Y ]
5 N _l'_-ff ? 4
3 ‘1"-_:3 !
3

REF. NO. PART NO DESCRIPTION QYT
G03-01 35710-AX101-000 STOP LAMP ASSY. 2
G03-01-01 35715-AX100-000 LENS, REAR COMP 1
G03-01-02 35712-AX100-000 SOCKET, BULB 1
G03-01-03 09471-12161 BULB 12V16W 1
G03-02 03511-0416B SCREW M4*16 6
G03-03 62121-AX100-K00 COVER, REAR LAMP, L 1
G03-04 62111-AX100-K00 COVER, REAR LAMP, R 1
GO03-0¢ 35970-AX100-00 REFLECTOR, REAI 2
G03-0¢ 03141-0510B SCREWS5*10 6
GO03-01 02142-0616B SCREW M6*16 4
G03-0¢ 08319-3106B NUT M6 6
G03-09 35520-AX101-000 POSITION LAMP, RR 2
G03-09-01 09471-12052 BULB 12V5W 1




G04 FRONT TURN SIGNAL LAMP
3
T T o
& B
o 1
4
™ I 2-1 5
1-1—% i
=)
4-1 1
.- =
REF. NO. PART NO DESCRIPTION QYT
G04-01 35601-AX100-000 FRONT TURN SIGNAL LAMP, R 1
G04-01-01 09471-12101 BULB 12V10W 1
G04-02 35602-AX100-000 FRONT TURN SIGNAL LAMP, L 1
G04-02-01 09471-12101 BULB 12V10W 1
G04-03 03511-0416B SCREWA*16 6
G04-04 35510-AX101-000 POSITION LAMP, FR 2
G04-04-01 09471-12051 BULB 12V5W 1




GO05 REAR TURN SIGNAL LAMP

3 d
T T i T
v 2 i 1
AN _

- S 1-14 ]
REF.NO. __ [PART NO DESCRIPTION QYT
G05-01 35603-AX100-000 REAR TURN SIGNAL LAMP, R 1
G05-01-01 | 09471-12101 BULB 12V10W 1
G05-02 35604-AX100-000 REAR TURN SIGNAL LAMP, L 1
G05-02-01 | 09471-12101 BULB 12V10W 1
G05-03 03511-0416B SCREWA*16 6




G08 LICENSE LAMP
- S
1-1
REF. NO. PART NO DESCRIPTION QYT
G08-01 35910-AX101-000 LICENSE LAMP 1
G08-01-01 09471-12052 BULB 12V5W 1
G08-02 02112-0616B SCREW M6*16 1




A01

ACCESSORY

13
3
[E—I_. ﬁ" 'f.'.
ol
'-'-Q_" b
14 _ 13-1
\ 7
14-1 s
0y I.:‘:
@ # - { 5|
2 PO o, 3
I-! 5 Sy \ Ll
142 .
; e P
¥ e "~'..i"-' St
12 L. B
w - ’ - e |
= -4 e

REF. NO. PART NO DESCRIPTION QY
A01-01 46000-AX101-000 FRONT RACK ASSY 1
A01-02 47000-AX101-000 REAR RACK ASSY 1
A01-03 95600-AX100-000 SOFT FRONT BAG SET 1
A01-03-01 | 95620-AX100-000 SOFT FRONT BAG 1
A01-04 93110-AX100-000 REAR CARGO BOX 1
A01-05 9771A-AX400-000 WINCH ASSY#2500 1
A01-05-01 | 97710-AX400-000 WINCH #2500 1
A01-05-02  |97712-AX400-00 WINCH S/W. #2500 1
A01-05-03  |97723-AX400-00 WINCH WIRE HARNESS #2500 1
A01-05-04  |97715-AX100-00 CONNECTION WIRE 1
A01-05-05  |97716-AX400-00 RELAY 1
A01-05-06 | 02162-0512B SCREW M5*12L (RELAY 2
A01-05-07 | 09103-08013 SCREW M8*25L (9T) (FRONT BUMPER) 4
A01-05-08  |97724-AX400-000 WINCH WIRE HARNESS #2500(B) 1
A01-05-09  |97725-AX400-000 WINCH WIRE HARNESS #2500(BL) 1
A01-05-10  |97726-AX400-000 WINCH WIRE HARNESS #2500(Y) 1
A01-06 43520-AX100-000 PASSENGER FOOT STEP R

A01-07 43530-AX100-000 PASSENGER FOOT STEP L

A01-08 99210-AX300-000 TRAILER HITCH SET 1
A01-08-01 | 99211-AX300-000 TRAILER BALL 50mm, (BOLT JL" 1
A01-08-02 | 99214-AX300-000 PINIG 1
A01-08-03 | 99212-AX301-000 TRAILER HITCH 1
A01-08-04 | 09385-16018 R PIM3.5 1
A01-08-05 | 09119-5101B BOLT M8 1




A01 ACCESSORY

REF. NO. PART NO DESCRIPTION QYT
A01-08-06 09140-0800B NUT M8 1
A01-09 96110-AX100-000 SOFT BAG, LARGE 1
A01-12 99213-AX100-000 COUPLER 1
A01-13 46651-AX400-000 BACKREST COMP 1
AO01-14 46652-AX400-000 BACKREST SUPPORT COMP




